
Perioperative Buprenorphine Management: This Protocol Applies to all Patients Taking Buprenorphine 
in the Perioperative Period Regardless of Indication

Continue Buprenorphine Home Dose 
up to/Including Day Prior to Surgery

Pre Op: Contact Buprenorphine Provider. 
Verify Dose and Discuss Plan

Contact Pain Pharmacist, 
Palliative Care Pharmacist  

or Acute Pain Service

No Yes

YesNo

Cut Buprenorphine dose 
to 16 mg to be taken the 

day prior to surgery

Day of Surgery, take 8 mg SL in AM. Then 4 
mg every 8 hrs. First dose to be given first 

evening post op

While inpatient, continue 4 mg Buprenorphine every 8 hrs. For breakthrough pain, 
use Hydromorphone 4 mg PO Q 3 hrs. PRN pain or equivalent. May consider 

Hydromorphone PCA if strict NPO. Return to home Buprenorphine dose as soon as 
possible and stop short acting opioids. Michigan Law limits acute pain prescribing to 

7 days.

Other formulations containing buprenorphine:

Transdermal (Butrans) continue throughout periperative period. No 
need to discontinue. 

Belbuca – Generally is a very low dose. Patient may take up to time of 
surgery with no adjustment. Consult Pain Pharmacy for inpatient recs. 

Depo Buprenorphine (Sublocade) – Consult Pain Pharmacist. Consider 
APS consult for regional options. 

If at time of discharge patient still requires short acting opioids in 
addition to buprenorphine, they should have close follow up 
scheduled with buprenorphine provider . 

For Emergent Surgery in patient on >16 mg 
Buprenorphine Daily

If patient has 
trouble taking SL 
or needs epidural

Surgery 
with Mild 

Pain

Surgery with 
Moderate to 
Severe Pain



Buprenorphine is a partial mu agonist, full 
kappa antagonist
• Patients on buprenorphine should be considered opioid tolerant
• Key points – buprenorphine does not block the mu receptor, but is a partial agonist at 

the mu receptor
• Extreme caution should be used when tapering buprenorphine in a patient with history 

of SUD
• Data shows that between 82-91% of patients being treated with buprenorphine for SUD 

relapse within one month of discontinuation of buprenorphine (1,2)
• For this reason patients taken off of buprenorphine may be at high risk for relapse
• No high level evidence supports a clear pathway for continuation or discontinuation of 

buprenorphine for acute pain management in the perioperative period
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Management of opioid antagonists Elective 
Surgery
• Naltrexone oral – contact provider. Recommend discontinuation 48 

hrs. prior to elective surgery
• Naltrexone depo – contact provider and discuss injection interval in 

anticipation of elective surgery as well as post op plan. Surgery should 
be scheduled to coincide with low naltrexone levels (4 weeks in most 
patients). Risk of death is very high in this population when re-
exposed to opioids. 



Opioid Agonists

• Methadone – for SUD, take dose morning of surgery. Continue daily 
dose divided TID starting evening of surgery

• All other opioids >90 mg, consider taper prior to elective surgery
• Intrathecal pump – Contact provider. Should be filled prior to elective 

surgery. Refill date, reservoir volume, alarm interval should all be 
documented. 

• Avoid benzos (new benzo post op)
• IN Naloxone on d/c
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